Esploso 65451 - DM53ES-D170 HYUNDAI

) R &=
HO. |Code Far name [auantity}
1 [a1z21 [BOLT - 24 UNFX38 38

DISH WASHER

[THE BLADE ISOLATION PAD @ 35
[THE BLADE

KNIFE HOLDER

WASH MOUTH

WODDRUFF KEY

BOLT WITH DISC M6 X 16

[THE BELT COVER

NUT M6

‘VAR\ABLE SPEED DRIVING BELT PULLEY
|[FLAMEOUT LEVER

BELT

SELF-TAPPING SCREW KALS0x12
SELF-TAPPING SCREW ST6.3*32
NUT M3

100 101 BN (]

11_[605011

12 |605010-328
13 [60606¢
14 [82139

1 PR O Y Y I Y DG

RIGHT ARM RE ST BRACKET ASSEMBLY
NUT M5

GRASS BOXBRACKET

A ST

W/ BAG UNDER A STRAW BOX
REAR AXLE RIGHT PLATEN

SELFTAPPING SCREW ST6.3X16F
ORNGS & 112* 265
GASKET® 16" 84724

SIDE COVER ASSEMBLY.

SIDE_OF THE EXHAUST DUCT

TWISTED SPRING FOR SIDE COVER PLATE
SIDE COVER BRACKET

SIDE COVER P LATE SHAFT

BATTERY PACK

= WHEEL COVER

ES W15 NUTM10* 1.5

= PUSH WHEEL

EPEE [THE WAVE WASHER

E CONNE CTING ROD FIANG BOLT

RAISE THE CONNE CTNG ROD

SCREW KAL#5x12

NUT M6

[THE FRONT AXLE I5 FIED ON THE LOWE R SEAT
FRONT ANE

SEEENG-E0 BOLT WITH DISC M6 X50

= WHEEL COVER

SINCE THE GO ROUND

4B ©12 [SHAFT WITH ELASTIC OPEN COLLAR @ 12

£
z

CUT THE GRASS PLATE 1

HOOD 1

2 SCREW 3
20 [92215 £ 2 MBx30 [BOLT M8 X 30 1
£ gad2e2 GASKETPHIB4° 2472 5
FEAELDVATO ENGINE DV70 1
LR OFENRING 2
et TORSION SPRING FOR REAR COVER PLATE 1
= HOUGAIBAN SHAFT 1
=3 CHASSIS BLOCK 1
R 916 LAF ROPE SHEATH. 16 1
= HOUGAIBAN 1
B2 ue NUT M8 5
E=ENER LITHIUM BATTER'Y WIRING HARNE 55 1
EENE35 BOLT MB* 35 z
REL [AFTER THE PLUG 1
S [AFTER THE AR DUCT 1
FEZAE e E NBx20BOLT MBX20 3
et LEFT ARM REST 1
i MeX4 BOLT MexI4 z
REEETR QUICKLY LOCK THE HANDLE z
HE LOCKING PIN SHAFT 2
i 16 BOLT M6'8 z
E=d WIRE CLF 1
[THE PUSH ROD 1

B TRIANGLE KNOB 4
== [THE PUSH ROD 1
s Nean SHAPED BOLT W6'3 1
== LINE PRESSING BLOCK 1
[osoor0ss  |BT== [THE PUSH ROD BUSHING 1
605015328 |amaatt DRIVE ROD 1
FEER M6 DISC NUT M6 1
mEE FULL ON THE ROPE TIED TO 1
LEEF HOOD HAMDLE 1
ERIEE W6 CAP NUT WG z
FANEL 1

DRIVE THE FLAMEOUT DOUBLE CABLE 1

TENSION TENSION SFRING 1

GRASS ONTHE BOX COVER 1

CROSS SLOTTED HEAD SCREW WMEX14 £

1

£

1

1

z

12

1

z

1

1

010001

[ LU PN [ N N BN NT PN IR N

DUSTPROOF WHEEL COVER
NON-STANDARD BEARINGS © © 127 * 286
|AFTER THE SHAFT

NUT M6

Eond [THE HIGH TENSION SPRING

[THE FRONT AXIE IS FI¥ED ON THE UPPER SEAT
LEFT QOUTPUT GEAR

FLYWHEEL NUT W14

DRNVE GEARPIN GB11§.2

GE ARBOX

CROSS SLOTTED HEAD SCREW M6*10

B I NES

HEIGHT-ADJUSTING HANDLE BAR ASSEMBLY
BRACKET

LITHIUM BATTERY STARTUP SWTCH

DRINK HOLDE R

QUICK LOCK BOLT M8X68

===

SCREW M3*12
WHEEL COVER
|WHEEL COVER
[THE METAL CLIP

X

=[r

EEFH 2%

715324113510002

fi | A | As |ERE0 4 44 | £AH %)
i 6% hake | 28 | b AN

oE
T
-
%

B T -
e ER AL

ikt i k1% F 1k [REMEARAA

Pagina 1 Vinco S.r.l., Piazza Statuto 1 - 14100 Asti. Tel. 0141351284




715324113510002(DM53ES) Z #1175

Spare parts list for the 715324113510002(DM53ES)

55 | RS FE R HE

NO. [Code Part name quantity
1 191221 122 3/8-24UNFX38 |BOLT - 24 UNFX38 3/8 1
2 (94042 R R E DISH WASHER 1
3 (602001 71 k@i ¢35 THE BLADE ISOLATION PAD ¢ 35 1
4 1602006 JIR THE BLADE 1
5 [602057 TIEE KNIFE HOLDER 1
6 [601073 vy WASH MOUTH 1
7 (296501 b [ WOODRUFF KEY 1
8 (91304 T ALIE RS M6%16 BOLT WITH DISC M6 X 16 2
9 1606111 REE THE BELT COVER 1
10 |90060 125} M6 NUT M6 4
11 1606011 A AR R B VARIABLE SPEED DRIVING BELT PULLEY 1
12 1605010-328 JE K P AT FLAMEOUT LEVER 1
13 [606064 Jz Ay BELT 1
14 (92139 HHBRE] KAL50x12  |SELF-TAPPING SCREW KAL50x12 15
15 192085 H i) ST6.3*32 SELF-TAPPING SCREW ST6.3*32 4
16 190052 WEEE M3 NUT M3 2
17 1601030-328 BER CUT THE GRASS PLATE 1
18 [601054 SLE HOOD 1
19 (92150 BEET SCREW 3
20 (92215 2[5 3k 5 #iE A M8x30|BOLT M8 X 30 1
21 194041 HIE 98.4*24*2 GASKET PHI 8.4 * 24 * 2 6
22 1220017020004 |k z#h¥l DV170 ENGINE DV170 1
23 (94036 FOEE OPEN RING 2
24 (604001 EHEREE TORSION SPRING FOR REAR COVER PLATE 1
25 (604150 J& 35 R HOUGAIBAN SHAFT 1
26 (604215 KRR CHASSIS BLOCK 1
27 [601005 FIRFE ¢16 LAP-ROPE SHEATH. 16 1
28 (604211 fE&ER HOUGAIBAN 1
29 (90059 R M8 NUT M8 5
30 (605083 £ R B R LITHIUM BATTERY WIRING HARNESS 1
31 (91895 IEAEM8*35 BOLT M8 * 35 2
32 601171 fE ¥k AFTER THE PLUG 1
33 [604151 BEXE AFTER THE AIR DUCT 1
34 (92151 L[5 3k 5 #iE A M8x20|BOLT M8 X 20 3
35 (601056 EHRFXE LEFT ARM REST 1
36 (91404 125 M6X14 BOLT M6X14 2
37 [605097-280 PUE B K F QUICKLY LOCK THE HANDLE 2
38 91873 B LOCKING PIN SHAFT 2
39 (91405 WA M6%8 BOLT M6*8 2
40 (605159 Zk WIRE CLIP 1
41 [605099-328 THMF THE PUSH ROD 1
42 [605098-280 — e TRIANGLE KNOB 4
43 [605151-328 LT THE PUSH ROD 1
44 (91870 F IR M6*33 SHAPED BOLT M6*33 1
45 (605035 [E4 R LINE PRESSING BLOCK 1
46 [605007-053 HHTEE THE PUSH ROD BUSHING 1
47 |605015-328 K= hIHT DRIVE ROD 1
48 (90016 i RLE R M6 DISC NUT M6 1
49 1605009 TR EES | PULL ON THE ROPE TIED TO 1
50 [601055-280 LB HOOD HAMDLE 1
51 (90061 i LB EE M6 CAP NUT M6 2
52 (605304 TR PANEL 1
53 605132 IR KB K R R DRIVE THE FLAMEOUT DOUBLE CABLE 1
54 |608590a 2 O TENSION TENSTPR SPRIGE Statto 1- 14700 Asti. Tel. 0141551284




55 [604152-029 HiptE GRASS ON THE BOX COVER 1
56 (92070 kA L2 4T M6X14|CROSS SLOTTED HEAD SCREW M6X14 4
57 (601174 FHRT IR R RIGHT ARM REST BRACKET ASSEMBLY 1
58 (90063 IERE M5 NUT M5 4
59 (604214-010 BREXZE GRASS BOX BRACKET 1
60 [604029-056 B RS A STRAW BAG UNDER A STRAW BOX 1
61 (606036 FRHGENR REAR AXLE RIGHT PLATEN 2
62 (92069 24T ST6.3X16F  |SELF-TAPPING SCREW ST6.3X16F 12
63 94072 O%pE ®11.2*92.65 |[O-RINGS D d 11.2*2.65 1
64 (94087 ik $8.4*16*2.4 GASKET ® 16 * 8.4 * 2.4 2
65 (604217 ER 5859 SIDE COVER ASSEMBLY 1
66 (604023 kX & SIDE OF THE EXHAUST DUCT 1
67 (604026 MEMRInE TWISTED SPRING FOR SIDE COVER PLATE 1
68 (604027 35 4 7 28 SIDE COVER BRACKET 1
69 (604025 WER g SIDE COVER PLATE SHAFT 1
70 (250120010001 |t fy 20V &I BATTERY PACK 1
71 |606093-280 ®E WHEEL COVER 2
72 90057 12 M10*1.5 NUT M10* 1.5 4
73 (606099 FHR PUSH WHEEL 2
74 (94046 I T A THE WAVE WASHER 4
75 (91872 AT E R IR 2 CONNECTING ROD FIXING BOLT 2
76 (603027 EEE RAISE THE CONNECTING ROD 1
77 (92137 B IiE%] KAL45x12 SCREW KAL45x12 4
78 (90058 12 LE M6 NUT M6 4
79 (606029 BRI EIE T B THE FRONT AXLE IS FIXED ON THE LOWER SEAT 2
80 (606031 AR H FRONT AXLE 1
81 (91339 M A IEFEMEX50 BOLT WITH DISC M6 X 50 4
82 [606096-280 BE WHEEL COVER 2
83 (606095 HER SINCE THE GO ROUND 2
84 (94049 b FE B PEFF 144 P8 &12 [SHAFT WITH ELASTIC OPEN COLLAR & 12 2
85 (606299 AiREEE RIGHT OUTPUT GEAR 1
86 (606098 B = DUSTPROOF WHEEL COVER 2
87 (606010 FEFRINE D12.7*28.6)/NON-STANDARD BEARINGS & & 12.7 * 28.6 2
88 (606092 5 50 AFTER THE SHAFT 1
89 (90064 125 M6 NUT M6 4
90 (603093 EahE THE HIGH TENSION SPRING 2
91 (606030 B E E THE FRONT AXLE IS FIXED ON THE UPPER SEAT 2
92 (606298 EHLRE LEFT OUTPUT GEAR 1
93 (90003 IR M14 FLYWHEEL NUT M14 1
94 (606300 KB 44 GB119.2 |DRIVE GEAR PIN GB119.2 2
95 (606169 A A GEARBOX 1
96 (92068 R L2 4T M6*10 [CROSS SLOTTED HEAD SCREW M6*10 1
97 (603033 BASEFE TURN UP THE GLOVES 1
98 (603106 [ e 2= W HEIGHT-ADJUSTING HANDLE BAR ASSEMBLY 1
99 (605305 Hith S 48 BRACKET 1
100 (605075 IS LITHIUM BATTERY STARTUP SWITCH 1
101 (605067 oz DRINK HOLDER 1
102 (91876 P e S iZk M8X68  |QUICK LOCK BOLT M8X68 2
103 (605100 BRI A A PIN 2
104 |605101 Sy R RS BUSH 2
105 (605102 PO AT B A SPRING 2
106 [605104-280 PRI R T e sl KNOB 2
107 [92077 BBET M3%12 SCREW M3*12 2
108 (606094 i WHEEL COVER 2
109 (606097 i WHEEL COVER 2
110 (599601 A THE METAL CLIP 1

Pagina 3

Vinco S.r.l., Piazza Statuto 1 - 14100 Asti. Tel. 0141351284




ES |#BEHs FEHEEN EE]

NO. |Code Part name quantity
1 |a70203 e THE CRANKSHAFT BOX BODY 1
2 [473001 1EFF SWINGING ROD 1
3 [03537 IR PENDULUM STEM SEAL 1
4 |97639 ROER IGNITER. [
5 470402 KEEE THE FLYWHEEL COMPONENTS 1
6 474601 HE FAN,RECOIL STARTER 1
7 |479002 HERER COOLNG FAN SETTING PLATE [
8 95665 EsE EXHAUST PIPE 1
9 [471101 REES CYLINDER CRANIUM 1
10 |470603 RS PLATE.BREATHER 1
11 |920% 5T M4 BOLT M6 1
12 [470101 e CRANKCASE COVER 1
13 [472301 CESREER CARBURETOR CONNE CTION BLOCK 1
14 |472806 {CEERE CARBURETOR ASSEMBLY 1
15 |470601 e BACK TO THE OIL CHAMBER 1
16 [471203 EE THE PISTON 1
17_|241606 EEREN PISTON RING ASSEMBLY 1
18 [475501 B THE PISTON PIN 1
19 [471301 TEEEEE PISTON PIN RETAINER Z
20 [97114 JeE THE SPARK PLUG 1
21 [475601 HUBRE OIL GAUGE ASSEMBLY 1
2 [475602 EREE EXTENSION. OILFILLER 1
23 |221701 S INLET VALVE 1
24 [241806 ST VALVE OIL SEAL 2
25 241801 BES BESEEE INLET VALVE SPRING SEAT 2
26 [472905 BN s ARFILTER ELEMENT [
27 [474301 EAEESESHAN  |CENTRIFUGAL GOVERNOR GEAR ASSEMBLY 1
28 [471501 TEFFERE CONNECTING ROD COMPONENT 1
29 [o0014 225 M12°1.25 NUT M12*1.25 1
30 [91370 Ei ME16 BOLT MBX16 8
31 91360 EH ME25 BOLT MEX25
2 9130 Er ME45 BOLT M8X45 4
3 [91022 TLiER ME'0E STUD MEXg5 2
34 96130 =3 @ AIRFILTER GASKET 1
35 [96267 INTAKE GASKET 1
26 96268 CARBURETOR GASKET 1
37 [225902 THE EXHAUST VALVE 1
38 [248001 VALVE SPRINGS 2
30 [476101 THE VALVE LFTER 2
40 [471901 THE VALVE PUSH ROD 2
41 |470304 THE CRANKSHAFT 1
42 [04225 FLAT WASHER 1
43 _[240004 POSITIONING PIN OF CRANKCASE 2
44 [96284 GASKETBREATHER 1
45 471003 CYLINDER HEAD 1
46 [938a7 THE CRANKSHAFT OIL SEAL 1
47 [93545 THE CRANKSHAFT OIL SEAL 1
48 [479001 CRANKSHAFT TIMING DRIVING GEAR 1
49 95961 BHEE FUEL PIPE 1
50 [94408 BEEEE 010 FUEL PIPE CLAMP 010 1
51 [474101 BEBE SPEED REGULATING SPRING B 1
52 [474001 CONTROL ARM 1
53 |475302 THE BRAKE COMPONENTS 1
54 |o7602 IGNITER BUSHING 2
55 [476402 FLAMEOUT WIRE 1
56 (474402 SPEED CONTROL CONTROLLER 1
57 [472002 CAMSHAFT ASSEMBLY 1
58 [473702 MUFFLER 1
50 [a72101 ROCKER ARM 2
60 [472701 I TR THE THROTTLE LEVER 1
61 [473101 S THE FUEL TANK 1
62 [203601-055 [iEmEs THE CAP 1
63 [413002 HE®E CHECK BACK CLIP 1
64 [470901 B PIN, ARM, ROCKER 1
65 [470504 AR WIND SHIELD.RH 1
66 [07463 EEEE STARTING MOTOR ASSENMBLY 1
67 [474901-280 |BahAi=m IN THE HOOD 1
68 [476303-280 |BavIhE HOOD,FAN [
59 [az2a 24T M4.2°16 BOLT M4.2°16 3
70 [06320 BT PACKING EXHAUST [
71 [01368 Ei ME10 BOLT ME°10 6
72 [06802 Fm FLAT WASHER [
73 [o0035 E5 M6 NUT M6 4
74 [309929 ERFE TEMPERATURE CONTROL SWITCH 1
73 91067 S TLiERE UG+TT |STUD ME'77 z
76 194470 BEEFE FUEL PIPE CLAMP 1
77 [a72501 RS MUFFLER HOUSING 1
78 [o7302 HEZEE STARTING MOTOR ASSEMBLY 1
79 [209904 e FILTER 1
80 [476201 RA[TEH THROTTLE LEVER 1
81 [91306 ErME25 BOLT M6&*25 2
82 [0an ER ME35 BOLT M6&*35 2
83 [01202 EEE BOLT MG 12 2

- L 220017020004

EUEC0S | %4 | £AH
" 33
2 A T )
Brek R REHE | ER | Wl
% b j{ N, -
\
K KL 3
s
j il @
— N epe
L 1 1% 1% REAETRALE

Pagina 4 Vinco S.r.l., Piazza Statuto 1 - 14100 Asti. Tel. 0141351284




220017020004(DV170)Z #4437 #

Spare parts list for the220017020004(DV170) gasoline engine

F& |[#BRS TR AR HE
NO. |Code Part name quantity
1 (470203 gh AR 1A THE CRANKSHAFT BOX BODY 1
2 1473901 1T SWINGING ROD 1
3 93537 EARE PENDULUM STEM SEAL 1
4 [97639 RN IGNITER 1
5 470402 “KECAM THE FLYWHEEL COMPONENTS 1
6 [474601 i FAN,RECOIL STARTER 1
7 479902 2R AR COOLING FAN SETTING PLATE 1
8 [95665 BESE EXHAUST PIPE 1
9 [471101 FSL &= CYLINDER CRANIUM 1
10 |470603 IR I PLATE,BREATHER 1
11 192056 I2E] M4*6 BOLT M4*6 1
12 (470101 Hh e = CRANKCASE COVER 1
13 |472301 bR ERIERER CARBURETOR CONNECTION BLOCK 1
14 1472806 b s A Y CARBURETOR ASSEMBLY 1
15 (470601 Bl =E & BACK TO THE OIL CHAMBER 1
16 471203 TEE THE PISTON 1
17 1241606 RENAY PISTON RING ASSEMBLY 1
18 [475501 TR THE PISTON PIN 1
19 (471301 SEEHEE PISTON PIN RETAINER 2
20 (97114 NIEE THE SPARK PLUG 1
21 1475601 LB RA OIL GAUGE ASSEMBLY 1
22 (475602 HHERSE EXTENSION, OIL FILLER 1
23 1221701 HS]] INLET VALVE 1
24 (241806 mAbEES| VALVE OIL SEAL 2
25 1241801 HS R ERE INLET VALVE SPRING SEAT 2
26 (472905 SR Sa HIF AIR FILTER ELEMENT 1
27 474301 BEDARBNEAEYG |CENTRIFUGAL GOVERNOR GEAR ASSEMBLY 1
28 (471501 EAT A CONNECTING ROD COMPONENT 1
29 190014 EE M12*1.25 NUT M12*1.25 1
30 |91370 IR M6*16 BOLT M6X16 8
31 191369 12 M6*25 BOLT M6X25 8
32 191350 IR M8*45 BOLT M8X45 4
33 191022 Rk 14 M6*95 STUD M6X95 2
34 196130 B AR ) AIR FILTER GASKET 1
35 196267 A B INTAKE GASKET 1
36 196268 Ao it 25 55 A 4R CARBURETOR GASKET 1
37 1225902 BST) THE EXHAUST VALVE 1
38 1246001 S8 E VALVE SPRINGS 2
39 476101 SREE THE VALVE LIFTER 2
40 |471901 S JHEAT THE VALVE PUSH ROD 2
41 470304 i THE CRANKSHAFT 1
42 (94225 R FLAT WASHER 1
43 240904 i A8 E 15 POSITIONING PIN OF CRANKCASE 2
44 (96284 ALK B ] R GASKET,BREATHER 1
45 1471003 SHELSL CYLINDER HEAD 1
46 93547 iR e H 3 THE CRANKSHAFT OIL SEAL 1
47 193545 i R THE CRANKSHAFT OIL SEAL 1
48 1479901 Hh A0 E R Empia%e CRANKSHAFT TIMING DRIVING GEAR 1
49 195961 PRBE FUEL PIPE 1
50 |94408 PR E R 1B @10 FUEL PIPE CLAMP ®10 1
51 1474101 EEBE SPEED REGULATING SPRING B 1
52 (474001 R E CONTROL ARM 1

gmas

Vinco ST Plazza Statuto =14 t00Asti—Tet 01

+ 100 1204




53 (475302 FZERH THE BRAKE COMPONENTS 1
54 (97602 KB E IGNITER BUSHING 2
55 (476402 57 FLAMEOUT WIRE 1
56 (474402 VB 2R Pl 5% SPEED CONTROL CONTROLLER 1
57 (472002 RO AR 4 CAMSHAFT ASSEMBLY 1
58 473702 JHFE 2R MUFFLER 1
59 (472101 BB ROCKER ARM 2
60 (472701 e [IEAVE RS THE THROTTLE LEVER 1
61 (473101 M FE THE FUEL TANK 1
62 [293601-055 |iMFEE THE CAP 1
63 (413902 ISP CHECK BACK CLIP 1
64 (470901 EEH PIN, ARM, ROCKER 1
65 (470504 HX R WIND SHIELD,RH 1
66 |97463 Ja Bl LA AR STARTING MOTOR ASSEMBLY 1
67 |474901-280 |BEiKE IN THE HOOD 1
68 [476303-280 |Bm/N&E HOOD,FAN 1
69 92241 25T M4.2*16 BOLT M4.2*16 3
70 [96320 i PACKING,EXHAUST 1
71 [91368 12k M6*10 BOLT M6*10 6
72 (96802 FE FLAT WASHER 1
73 [90035 B2 EE M6 NUT M6 4
74 (309929 IR TEMPERATURE CONTROL SWITCH 1
75 [91067 HESUEKIERE M6%77  [STUD M6*77 2
76 (94470 mimERE FUEL PIPE CLAMP 1
77 1472501 HERNE MUFFLER HOUSING 1
78 197302 2 H 2 2HL A STARTING MOTOR ASSEMBLY 1
79 1299904 R FILTER 1
80 (476201 SR THROTTLE LEVER 1
81 [91306 12$EM6*25 BOLT M6*25 2
82 (91371 IR M6*35 BOLT M6*35 2
83 [91302 IRFEME*12 BOLT M6*12 2

Pagina 6

Vinco S.r.l., Piazza Statuto 1 - 14100 Asti. Tel. 0141351284




	ADPFDCA.tmp
	Sheet2

	ADP70C9.tmp
	Sheet1




